DSR-250/250P
SECTION 6

REPAIR PARTS LIST
6-1. EXPLODED VIEWS

NOTE:

» -XX, -X mean standardized parts, so they may »  The mechanical parts with no reference number The components identified by mark A or
have some differences from the original one. in the exploded views are not supplied. dotted line with mark A are critical for safety.

e Items marked “*” are not stocked since they Replace only with part number specified.
are seldom required for routine service. Some Les composants identifiés par une marque
delay should be anticipated when ordering these A\ sont critiques pour la sécurité.
items. Ne les remplacer que par une piéce portant

le numéro spécifié.

6-1-1. OVERALL SECTION-1

VF block assembly
Refer to the separate DXF-801/810CE Service Manual

(attach to the end of this manual) . 10
(See page 3-2, 3-3)

MIC901
@,

Cabinet (L) assembly
(See page 6-7)

b

0

N

Cabinet (R) section
(See page 6-4 to 6-6)

Ref. No. Part No. Description Remarks | Ref. No. Part No. Description Remarks
1 X-3950-568-2 CAP ASSY, HOOD 15 7-627-553-38 SCREW, PRECISION +P M2X3
2 X-3950-937-1 HOOD ASSY, LENS * 16 3-679-688-02 LEVER, RELEASE
3 3-703-848-01 LABEL (N), SUB CAUTION (250) 17 3-063-720-01 RETAINER, B LEVER
4 7-682-548-09 SCREW +B M3X8 18 A-7096-320-A  MOUNT ASSY, V
5 3-048-481-01 SCREEN, WINDOW * 19 3-971-072-01 STOPPER
6 A-8279-329-A VF ASSY (250) 20 3-061-062-01 BOLT (M2.6), SPRING
6 A-8326-150-A VF ASSY (250P) * 21 3-704-367-01 LABEL (250)
7 3-179-882-01 SPACER, MICROPHONE * 22 3-716-391-01 WEDGE, MOUNTING
8 X-3950-953-1 CGOVER ASSY, HANDLE (REAR) 23 3-063-723-01 +K M4X8 (EG GRIP)
9 3-968-729-91 SCREW(M2), LOCK ACE, P2 * 24 3-612-631-01 SHOE (S), CAMERA
10 1-475-950-21 REMOTE COMMANDER (RMT-811) 25 7-682-160-09 SCREW +P M4X6
11 3-053-056-01 LID, BATTERY CASE (FOR RMT-811) 26 X-3950-907-1 PAD ASSY, SHOULDER
12 3-063-724-01 +B M3X6 (EG GRIP) 27 3-703-845-01 LABEL (N) (U/C), MAIN CAUTION (250)
* 13 3-679-690-02 MOUNT, V MIC901 8-814-298-90 MICROPHONE (ECM-NV1)
* 14 3-679-648-02 SPRING, COMPRESSION

6-1



6-1-2. OVERALL SECTION-2

Mechanism deck
(See page 6-11 to 6-14)

SCREW (M2), LOCK ACE, P2
CABINET ASSY, FRONT LOWER
KNOB, VR (AUDIO)

HARNESS (FV-120) 6P

SCREW (M2), LOCK ACE, P2

FS-082 BOARD, COMPLETE

HARNESS (VJ-107) 14P (250)
HARNESS (VJ-107) 14P (250P)
JK-197 BOARD, COMPLETE

FRV-008 FLEXIBLE FLAT CABLE 21P
RETAINER (A), FLEXIBLE

RETAINER (B), FLEXIBLE

SCREW +BVTT M2X4 (S)

SCREW (M3), STEP

RUBBER, VIBRATION PROOF

Ref. No. Part No. Description
51 3-968-729-91
52 X-3950-929-1
53 3-612-604-01
54 1-960-776-11
55 3-968-729-51
56 A-7074-556-A
57 7-682-548-09 SCREW +B M3X8
58 1-960-777-11
58 1-960-777-21
59 A-7074-555-A
60 1-757-151-11
61 3-063-789-01
62 3-063-790-01
63 7-685-851-04
64 3-974-010-01
65 3-974-011-01
66 3-063-699-01

BRACKET (L), MD

Lens block section

(See page 6-9, 6-10)

Remarks

ME-019 BOARD, COMPLETE
HARNESS (VM-068) 12P
HARNESS (MV-124) 7P

FVK-001 FLEXIBLE FLAT CABLE 8P

EJ-034 BOARD, COMPLETE
FKE-001 FLEXIBLE FLAT CABLE 6P
FRAME ASSY, VTR KEY

KY-049 BOARD, COMPLETE

FVS-001 FLEXIBLE FLAT CABLE 30P
VI-156 BOARD, COMPLETE (SERVICE)
FP-245 FLEXIBLE BOARD 10P

PLATE, HARNESS GUIDE

BOLT (M2.6), SPRING

Remarks | Ref. No. Part No. Description
67 3-063-700-01 BRACKET (R), MD
68 A-7074-553-A
69 1-960-783-11
70 1-960-784-11
71 1-757-148-11
72 A-7074-554-A
73 1-757-150-11
74 X-3950-948-1
75 3-063-711-01 KEY, VIR
76 A-7074-545-A
77 3-948-339-61 TAPPING
78 1-757-147-11
79 A-7096-400-A
80 1-679-395-11

* 81 3-063-550-01
82 3-061-062-01
83 1-960-908-11

6-2

HARNESS (JJ-059)



6-1-3. OVERALL SECTION-3

106

Ref. No. Part No. Description

101 X-3950-947-A FRAME ASSY, CENTER

102 1-960-794-11 HARNESS (IL-053) 6P

103 1-960-780-11 HARNESS (VV-114) 3P

104 A-7074-550-A DV-031 BOARD, COMPLETE

105 A-7074-557-A V0-012 BOARD, COMPLETE

106 3-968-729-51 SCREW (M2), LOCK ACE, P2

107 3-968-729-91 SCREW (M2), LOCK ACE, P2

108 1-960-779-11 HARNESS (VR-128) 5P

109 A-7074-549-A RL-057 BOARD, COMPLETE
* 110 3-063-708-01 BRACKET (LANC)

111 1-960-781-11 HARNESS (VX-050) 8P

112 A-7074-551-A XL-003 BOARD, COMPLETE
* 113 3-063-709-01 BRACKET (XLR)

114 7-682-548-09 SCREW +B M3X8

115 3-063-710-01 KNOB (AU), SLIDE

116 3-063-361-01 SPACER, TERMINAL

117 A-7074-548-A IN-057 BOARD, COMPLETE

118 3-061-062-01 BOLT (M2.6), SPRING

Remarks | Ref. No. Part No. Description Remarks

119 1-960-796-11 HARNESS (ID-052) 6P
120 3-717-821-01 CAP, BREAKER
121 1-960-795-11 HARNESS (IB-053) 2P
123 A-7074-546-A DD-146 BOARD, COMPLETE
124 1-960-790-11 HARNESS (DV-063) 2P
125 1-960-778-11 HARNESS (VD-053) 12P
126 1-960-789-11 HARNESS (DM-141) 4P
127 1-960-786-11 HARNESS (DX-050) 3P
128 1-960-787-11 HARNESS (DI-065) 9P
129 1-960-788-11 HARNESS (DD-064) 2P
130 A-7074-552-A DC-095 BOARD, COMPLETE

* 131 3-063-701-01 BRACKET (BREAKER)
132 3-063-719-01 LID, BLIND
133 1-960-957-11 HARNESS (DC-069)
134 1-500-249-11 FERRITE BEAD (CASE)(250P)
BT901 1-766-377-12 CONNECTOR, BATTERY
CN901  1-564-603-31 CONNECTOR (WITH DG SW) 4P
$S901 1-553-442-21 SWITCH, MICRO

6-3



6-1-4. CABINET (R) SECTION-1

162

SCREW (M1.7), LOCK ACE, P2
COVER (FRONT), HINGE
SCREW (M2), LOCK ACE, P2
SCREW (M2), LOCK ACE, P2
SCREW (M1.7), LOCK ACE, P2

COVER (REAR), HINGE
FP-241 FLEXIBLE BOARD 6P
PLATE ASSY, BLIND

SCREW (M2), LOCK ACE P2
CABINET (C), P (250)

Ref. No. Part No. Description
151 3-989-735-91
152 3-063-693-01
153 3-968-729-71
154 3-968-729-51
155 3-989-735-11
156 X-3950-938-1 HINGE ASSY
157 3-060-694-11
158 1-679-392-21
159 X-3949-119-1
* 160 3-063-694-01 LID, HINGE
161 3-968-729-91
162 3-063-692-01
162 3-063-692-11

CABINET (C), P (250P)

Cabinet (R) section
(See page 6-5, 6-6)

Remarks | Ref. No. Part No. Description Remarks

163 1-960-798-11 HARNESS (PS-111) 14P
164 1-960-797-11 HARNESS (PS-110) 8P
165 3-060-795-01 TAPE, HARNESS FIXED

N 166 1-418-876-11 TRANSFORMER UNIT, INVERTER
167 A-7096-158-A PD-126 BOARD, COMPLETE

* 168 3-051-232-01 CLIP, PCB
169 3-060-704-01 SHEET (N), BL SHIELD

* 170 3-063-695-01 RETAINER, BL
171 X-3950-939-1 CABINET (M) ASSY, P
172 3-703-848-01 LABEL (N), SUB CAUTION (250)
LCD901 8-753-050-52 ACX300CK-J

AND901  1-517-931-11 TUBE, FLUORESCENT, COLD CATHODE (2.5)

Note : Note :

6-4

The components identified by
mark /A or dotted line with mark
A\ are critical for safety.
Replace only with part number
specified.

Les composants identifiés par
une marque A\ sont critiques
pour la sécurité.

Ne les remplacer que par une
piéce portant le numéro spécifié.




6-1-5. CABINET (R) SECTION-2

Cabinet (R) assembly
(See page 6-6)

M@~ BT501 (Lithium battary) SW-343 board on the mount position.(See page 4-88)

SCREW (M2), LOCK ACE, P2
SHEET, SW PROTECTION
SW-343 BOARD, COMPLETE
HARNESS (SP-167) 4P
HARNESS (SK-101) 5P

FSS-004 FLEXIBLE FLAT CABLE 7P
HARNESS (SA-105) 6P
PM-040 BOARD, COMPLETE

Ref. No. Part No. Description
201 3-968-729-51
* 202 3-063-994-01
203 A-7074-535-A
204 1-960-793-11
205 1-960-791-11
206 1-757-149-11
207 1-960-792-11
208 A-7074-540-A
209 3-063-696-01

KNOB (A), SLIDE

Remarks | Ref. No. Part No.

Description Remarks

210 A-7074-539-A
211 A-7074-536-A
212 A-7074-537-A
213 3-063-698-01
214 A-7074-538-A

215 X-3950-957-1
216 3-063-593-01
SP901  1-529-590-11

MS-058 BOARD, COMPLETE
S5B-036 BOARD, COMPLETE
AE-023 BOARD, COMPLETE
FRAME, KP

KP-011 BOARD, COMPLETE

RETAINER ASSY, SP
KNOB, VR
SPEAKER (2.0CM)



6-1-6 CABINET (R) SECTION-3

278
270\@/\_ \(
269 not supplied 276 251
268 3 279

261 263

251 W
%;, 264

@ 267 “

265
\/
/ﬁ“ﬁ\ 266

—_—_ e, e, e, e, —,—,—,—,,,—,—,—,—,—,—,—,—,—,—— e, —, e, = ———d

Ref. No. Part No. Description Remarks | Ref. No. Part No. Description Remarks
251 3-968-729-91 SCREW (M2), LOCK ACE, P2 268 3-063-579-01 KNOB, PANEL LOCK
252 3-063-590-01 BUTTON, MS 269 3-055-248-01 SHAFT, PANEL LOCK
253 3-968-729-51 SCREW (M2), LOCK ACE, P2 * 270 3-063-721-01 SPRING, PANEL LOCK
254 3-063-599-01 SPRING, MS 271 3-063-585-01 COVER, MS
* 255 3-063-600-01 LIGHT, MS TALLY GUIDE 272 3-063-583-01 CABINET, POWER
256 3-063-605-01 BUTTON, DA 273 3-064-679-01 COVER (L STROKE), SW
* 257 3-063-591-01 RETAINER (A), KNOB 274 3-063-586-01 CABINET, AE
* 258 3-063-592-01 COVER (A), HOLE * 275 3-063-606-01 GUIDE, VR
259 3-063-587-01 KNOB (B), SLIDE 276 3-063-597-01 SHAFT, SW
* 260 3-063-697-01 FRAME, AE 277 3-063-805-01 RETAINER (B), SW SHAFT
261 3-948-339-61 TAPPING 278 3-063-601-01 SHEET, PROTECTION
262 3-676-244-03 COVER, SWITCH 279 X-3950-931-1 CABINET ASSY, SP
* 263 3-063-580-01 BRACKET, PANEL LOCK 280 X-3950-932-1 LID ASSY, SW
264 3-060-633-01 SPRING, COMPRESSION 281 3-063-589-01 KNOB (C), SLIDE
265 3-060-632-21 UP, PANEL (POP) * 282 3-063-602-01 COVER (B), HOLE
266 3-060-641-01 PAD, PANEL (POP) UP 283 X-3950-940-1 CABINET (R) ASSY
* 267 3-063-578-01 BASE, PANEL LOCK

6-6



6-1-7. CABINET (L) ASSEMBLY

Ref. No. Part No. Description
301 3-063-527-01 COVER (AV), JACK
302 3-063-535-01 KEY, EJECT
303 3-063-526-01 COVER (DV), JACK
304 3-063-528-01 SLIDER, CC
305 3-063-604-01 SPRING (SW), COMPRESSION COIL
306 3-968-729-91 SCREW (M2), LOCK ACE, P2
307 3-063-529-01 BASE, CC SLIDER
308 3-063-533-01 KNOB, GC
309 3-713-791-31 SCREW (M1.7X6), TAPPING, P2
310 3-063-523-01 COVER, CASSETTE
311 3-968-729-81 SCREW (M2), LOCK ACE, P2

not supplied

313

306

.

315

Remarks | Ref. No. Part No. Description

312 3-063-530-01 LOCK, CC
313 3-063-531-01 SPRING, CC LEAF

* 314 3-063-524-01 GUIDE (R), CASSETTE
315 7-624-101-04 STOP RING 1.2 (E TYPE)
316 3-063-534-01 SHAFT, CG

* 317 3-063-532-01 SPRING, CC TORSION COIL

* 318 3-063-536-01 GUIDE (L), CASSETTE
319 X-3950-927-1 FRAME (R) ASSY, CC
320 X-3950-928-1 FRAME (L) ASSY, GC
321 X-3950-959-1 CABINET (L) ASSY (250)
321 X-3951-182-1 CGABINET (L) ASSY (250P)

6-7

317 314

SN 319

U

306

Remarks



6-1-8. CARRYING HANDLE SECTION

L

Ref. No. Part No. Description
351 7-682-654-09 SCREW +PS M3X25
* 352 3-687-070-01 WASHER, SHOE
353 3-686-261-03 SHOE3, SLIDE, VF
* 354 3-720-919-01 RUBBER, LOCK RING
* 355 3-679-543-11 RING (D), LOCK
356 7-683-421-04 BOLT, HEXAGON SOCKET M4X12
357 3-063-659-01 BASE, VF SHOE
358 3-061-062-01 BOLT (M2.6), SPRING
359 7-682-548-09 SCREW +B M3X8
* 360 3-063-661-01 COVER, HANDLE (FRONT)
* 361 3-063-657-01 GUIDE (L), ARM
* 362 3-063-655-01 GUIDE (R), ARM
363 3-968-729-91 SCREW (M2), LOCK ACE, P2
364 3-063-658-01 LOCK, ARM
365 3-063-662-01 COVER, LIGHT
366 3-688-754-11 SPRING
367 3-688-755-11 SHOE, ACCESSORY
368 3-968-729-11 SCREW (M2), LOCK ACE, P2
369 A-7074-544-A LL-010 BOARD, COMPLETE

Included as accessories
of headphones jack.

Remarks | Ref. No. Part No. Description Remarks

370 3-063-653-01 COVER, HANDLE (TOP)
371 A-7074-542-A HP-129 BOARD, COMPLETE
372 A-7074-543-A TH-010 BOARD, COMPLETE
373 3-968-729-51 SCREW (M2), LOCK ACE, P2
374 1-960-782-11 HARNESS (VH-050) 12P
375 3-063-665-01 ARM, SLIDE
376 3-063-663-01 COVER, PHONE
377 3-063-617-01 KNOB, HANDLE SLIDE

* 378 3-063-618-01 BRACKET, HANDLE SLIDE KNOB
379 3-063-664-01 KEY, REV
380 1-960-785-11 HARNESS (VL-054) 4P
381 A-7074-541-A VL-034 BOARD, COMPLETE

* 382 3-063-715-01 RETAINER, LIGHT TERMINAL
383 3-063-330-01 GUIDE, CARRYING BELT
384 3-063-329-01 SHAFT, CARRYING BELT
385 X-3950-951-1 HANDLE ASSY, CARRYING
386 7-682-550-09 SCREW +B M3X12
387 7-688-004-02 W4, SMALL

6-8



6-1-9. LENS BLOCK SECTION-1

413

414

= ‘~<
T not supplied ™~ _

Lens block section
(See page 6-10)

<

406 :
N

420

422
________ Jo___

not supplied

Remarks

SWITCH BLOCK, CONTROL (CF-1044)
SCREW (M2), LOCK ACE, P2
SWITCH BLOCK, CONTROL (EG-1044)

CABINET (R) ASSY, LENS
HARNESS (VF-071) 3P

FC-074 BOARD, COMPLETE
HOLDER, MF KNOB

SPRING, COMPRESSION (SW)

TAPE, HARNESS FIXED
+B M3X6 (EG GRIP)

Ref. No. Part No. Description Remarks | Ref. No. Part No. Description
401 3-968-729-51 SCREW (M2), LOCK ACE, P2 417 1-476-007-11
402 1-679-394-11 FP-243 FLEXIBLE BOARD 27P 418 X-3950-936-1 RING ASSY, MI
403 A-7074-534-A  ON-001 BOARD, COMPLETE 419 3-968-729-11
404 A-7074-533-A  NO-001 BOARD, COMPLETE 420 3-948-339-61 TAPPING
405 1-679-393-11 FP-242 FLEXIBLE BOARD 39P 421 1-476-008-11
* 406 3-063-712-01 BRACKET (ON) 422 X-3950-930-1
407 7-682-548-09 SCREW +B M3X8 423 1-960-774-11
408 3-968-729-91 SCREW (M2), LOCK ACE, P2 424 A-7074-530-A
409 3-063-716-01 BASE, GRIP 425 3-063-562-01
410 3-063-610-01 WINDOW (G), RAY CATCHER 426 3-063-604-01
411 3-063-664-01 KEY, REV 427 3-063-561-01 ESCUTCHEON, MF
412 3-063-612-01 BELT, GRIP 428 3-063-560-01 KNOB, MF
413 X-3950-933-1 KNOB ASSY, SLIDE 429 X-3950-934-1 KNOB ASSY, ND
414 X-3950-946-1 GRIP ASSY 430 3-060-795-01
415 3-063-611-01 KEY (A), GRIP 431 3-063-724-01
416 1-960-775-11 HARNESS (VG-052) 12P

6-9



6-1-10. LENS BLOCK SECTION-2

453
451
Ref. No. Part No. Description
451 3-060-681-01 RING, NAME
452 3-709-594-01 RING ASSY, GLASS ORNAMENTAL
453 3-062-454-01 FOOT (A), RUBBER
454 3-709-595-21 VAP ASSY (BC114C)
455 3-963-933-01 EMBLEM, CCD
456 3-713-791-91 SCREW (M1.7)
457 3-709-596-01 LENS ASSY, ZOOM
458 3-948-339-31 SCREW, TAPPING P2
459 A-7074-532-A SE-116 BOARD, COMPLETE

455
Be sure to read “Precautions upon replacing CCD imager”
on page 4-9 when changing the CCD imager.
Remarks | Ref. No. Part No. Description Remarks
460 3-948-339-61 TAPPING
461 A-7031-100-A PRISM ASSY (SERVICE) (INCLUDING 3CCD)
(250)
461 A-7031-101-A PRISM ASSY (SERVICE) (INCLUDING 3CCD)
(250P)
462 3-713-791-61 SCREW (M1.7X7), TAPPING, P2
463 A-7074-531-A CD-274 BOARD, COMPLETE
464 X-3950-586-1 COVER ASSY, PRISM

6-10



6-1-11. DRUM SECTION

705
706

Remarks

SCREW ASSY, DRUM FITTING

SPRING, COMPRESSION (TAPE RETAINER)

CASSETTE COMPARTMENT BLOCK ASSY
WASHER, STOPPER

SPRING, MIC BASE

SCREW (B) (M1.4X3), TAPPING

SCREW (M2X2.2 (MEK)), HEAD

DRUM ASSY (SERVICE) (DEH-21A-R)
SWITCH, PUSH (1 KEY) (REC PROQOF)

Ref. No. Part No. Description Remarks | Ref. No. Part No. Description
701 1-675-561-11 FP-104 FLEXIBLE BOARD 716 A-7094-608-B

* 702 3-057-351-01 GUIDE, MIC BASE 717 3-973-171-01 SUPPORT, TAPE
703 3-057-350-02 BASE, MIC 718 3-057-227-01 RETAINER, TAPE
704 3-732-817-01 SCREW (M2X4.5), TAPPING 719 3-973-818-01
705 3-057-319-01 RETAINER, PENDULUM 720 X-3949-915-1 ARM ASSY, PINCH
706 X-3949-922-1 ARM ASSY, PENDULUM 721 3-057-228-01 CAP, DRUM
707 3-057-286-01 SPRING, EXTENSION (BRAKE) 722 A-7094-602-B
708 3-057-280-01 ARM (S), BRAKE 723 3-726-829-01
709 3-057-279-01 BRAKE (T), RATCHET 724 3-057-353-01
710 3-057-232-01 SPRING, COMPRESSION (TG) 725 3-318-201-11
711 3-057-238-01 RING, TG 726 3-973-266-01
712 3-057-237-01 SLEEVE, TG CN004  1-770-312-21 CONNECTOR 4P
713 3-057-235-01 ROLLER, TG M901  A-4900-303-A
714 3-057-234-01 FLANGE, TG UPPER $S004 1-762-351-21
715 3-057-379-01 GUARD, GUIDE




